754wy~ BRACKET

Part No. Z1-901-090, IA001532

KRB500

Feb. 2008

NV FENLDHIN—IE,
FDHIS B Z 4 N &
ZHLD AL I ANT
mlg EHNnEd,

To remove the cover of
the handle, put the screw
driver in the gap, and
twist it.

DX v A Y 4ANTEEIOA R v oSk, BFHLTLEX G,

NEOTR—=—FT I (®) 1F, BT v 7 KRO ¥V — XHA
T, DTy VEREHT IS, Ty ZICHAE LY ATV

TN MTFTLIEZ W,

* Remove four casters and one stopper on the bottom panel without fail.

 The accompanying support angles (®) have been exclusively designed for the
KRO series, KIKUSUI rack system. If you use other rack system, install the
appropriate support angles applying to its rack system.

P
o

DESCRIPTION

QTY

BRACKET KRB500 (RIGHT)

BRACKET KRB500 (LEFT)

BRACKET TOP PCR2000L

PLATE 15x360

RAIL FOR EXTRA WEIGHT

SCREW FLAT HEAD M3x0.5x8 S-NI

SCREW FLAT HEAD M4x0.7x20 S-NI

SCREW FLAT HEAD M4x0.7x14 S-NI

O 00| N[O o B[ W| N =

SCREW OVAL HEAD M5x0.8x14 S-NI

-
(=}

FINISHING WASHER 5CW

—_
—_

SCREW WITH SW PW M5x0.8x10 S-NI

| 0| O A N NN N = =] =

FKBEBFIEKASH
KIKUSUI ELECTRONICS CORP.
http://www.kikusui.co.jp/



